Choose Category

     Quick Search   Minimize
  

Product List
8300 Typical Cornbelt Row Unit
Quantity 
 

 

 

KeyQtyPart #Description
14102-029Lock nut 5/8”
(Not Available)
28108-021Lock washer 5/8”
(Not Available)
31311-067 Mounting angle Left
42315-031 U-bolt 3/4” for 7” x 7” bar
52312-315 Retainer washer
61311-066 Mounting angle Right
75108-022Lock washer 3/4”
(Not Available)
85102-009Nut 3/4”
(Not Available)
92100-179 Bolt 5/8” x 11 1/2”, Grade 8
105110-001 Grease fitting 1/4”
111311-061 Parallel linkage
122100-240 Bolt 1/2” x 4”, Grade 2
132104-105 Snap ring 2 3/8”, plated
142319-126 Cap
151150-018 O-ring 2 1/2” x 2 1/8” x 3/16”
161100-163Bolt 3/4” x 4”, Grade 5
(Not Available)
172104-061 Snap ring 2 3/8”
181120-070 Bearing
196100-001 Carriage bolt 1/4” x 1”, Grade 8
201317-720 Disc 14”
211150-002 Gasket
221319-145 Hub assembly Includes items #17 & 18
231317-724 Bushing 3/4”
246108-016Lock washer 1/4”, internal tooth
(Not Available)
256102-002Nut 1/4”
(Not Available)
261312-086 Shank Right
261312-087 Shank Left
271104-105 Snap ring 2 3/8”, plated
281319-126 Cap
291150-018 O-ring 2 1/2” x 2 1/8” x 3/16”
301100-202Bolt 3/4” x 3 3/4”, Grade 5
(Not Available)
312104-105 Snap ring 2 3/8”
322120-070 Bearing
336100-001 Carriage bolt 1/4” x 1”, Grade 8, prior to 10-12-94
336100-008Carriage bolt 3/8” x 3/4”, Grade 5, 10-12-94 to present
(Not Available)
341166-005 Disc 14”, 3/8” hole, 10-12-94 to present
341312-716 Disc 14”, 1/4” hole, prior to 10-12-94
351150-002 Gasket Prior to 10-12-94
361312-321 Hub assembly 3/8”, 10-12-94 to present, Includes items #31 & 32
361312-715Hub assembly 1/4”, Prior to 10-12-94, replace with 312-321
(Not Available)
376108-016Lock washer 1/4”, internal tooth, prior to 09-14-87
(Not Available)
386102-002Nut 1/4”, Prior to 10-12-94
(Not Available)
386102-027Lock nut 3/8”, 10-12-94 to present
(Not Available)
392108-003Flat washer 3/4”
(Not Available)
401312-086 Shank Right
401312-087 Shank Left
411601-190sub to 312-086 shank & 601-193 disc assy 14”, right, 3/8” holes,
(Not Available)
411601-191sub to 312-087 shank & 601-193 disc assy 14”, left, 3/8” holes
(Not Available)
411601-637obsolete 14”, right, 1/4” holes
(Not Available)
411601-638obsolete 14”, left, 1/4” holes
(Not Available)
422108-001Flat washer 1/2”
(Not Available)
432100-241 Bolt 5/8” x 9 1/2”, Grade 8
442311-064Bushing 9 9/16”
(Not Available)
452102-015Jam nut 1/2”
(Not Available)
462340-029 Spring plug
472317-921 Spring 2” x 10”
482317-920 Spring plug assembly Includes items 46 & 47
491311-056 Parallel linkage
502311-065 Bushing 7 15/16” long
512319-127 Adjustment screw bushing 7/16”
521312-427 Main frame
532108-002Flat washer 5/8”
(Not Available)
541100-130Bolt 5/8” x 1 1/4”, Grade 5
(Not Available)
552315-011 Bar cap
562102-008Nut 5/8”
(Not Available)
572312-440Cross tube 18”, for 30” rows
(Not Available)
572312-501Cross tube 12”, optional
(Not Available)
572312-768 Cross tube 22”, for 36-40” rows
581110-004 Grease fitting 1/4”, drive-in
591312-400 Clamp
602100-027Carriage bolt 5/8” x 5”, Grade 5
(Not Available)
611312-037 Adjustment tube Outer
621102-028Lock nut 1/2”
(Not Available)
631312-032 Adjustment tube Inner
641100-116Bolt 1/2” x 1 1/2”, Grade 5
(Not Available)
651311-016 Shank 30”
651311-018 Shank 36”
651311-024 Shank 1” x 3”, 24” long
662100-402 Plow bolt 7/16” x 3”, Grade 5
671 162-010 Cultivator full sweeps 18”, hard faced, regular
671 162-012 Cultivator full sweeps 14”, hard faced, regular
671162-013 Cultivator full sweeps 14”, hard faced, right
671162-014 Cultivator full sweeps 14”, hard faced, left
671 162-016 Cultivator full sweeps 16”, hard faced, regular
671162-037 Cultivator full sweeps 16”, hard faced, low profile
671162-038 Cultivator full sweeps 14”, hard faced, low profile
671162-039 Cultivator full sweeps 14”, hard faced, right, low profile
671162-040 Cultivator full sweeps 14”, hard faced, left, low profile
671 162-046 Cultivator full sweeps 24”, hard faced, regular
671 162-047 Cultivator full sweeps 20”, hard faced, regular
671 162-050 Cultivator full sweeps 26”, hard faced, regular
671 340-170 Cultivator full sweeps 16”, hard faced, right
671 340-171 Cultivator full sweeps 16”, hard faced, left
671 340-172 Cultivator full sweeps 20”, hard faced, right
671 340-173 Cultivator full sweeps 20”, hard faced, left
671 340-174 Cultivator full sweeps 24”, hard faced, right
671 340-175 Cultivator full sweeps 24”, hard faced, left
671 340-182 Cultivator full sweeps 18”, hard faced, right
671 340-183 Cultivator full sweeps 18”, hard faced, left
671 340-184 Cultivator full sweeps 26”, hard faced, right
671 340-185 Cultivator full sweeps 26”, hard faced, left
681100-120Bolt 1/2” x 2 1/2”, Grade 5, for 1” shank
(Not Available)
692108-009Flat washer 1/2”
(Not Available)
702108-020Lock washer 1/2”
(Not Available)
716102-007Nut 1/2”
(Not Available)
722102-006Nut 7/16”
(Not Available)
732108-019Lock washer 7/16”
(Not Available)
741311-008 Heel plate For 1” shank
751100-119Bolt 1/2” x 2 1/4”, Grade 5
(Not Available)
761 610-237 Foot-piece assembly 1” shank, inculdes mounting hardware
774102-007Nut 1/2”
(Not Available)
784100-042Carriage bolt 1/2” x 2 3/4”, Grade 5
(Not Available)
791312-509 Spacer For use with half row attachments
801312-757 High clearance tail w/center clamp See Lister Bottom page for other options
811312-750 High clearance tail See Lister Bottom page for other options
824106-109Machine screw 1/4" x 3/8” slotted
(Not Available)
834100-013Carriage bolt 1/2” x 1 1/2”, Grade 5
(Not Available)
844108-001Flat washer 1/2”
(Not Available)
851102-028Lock nut 1/2”
(Not Available)
861102-015 Jam nut 1/2”
871340-029 Spring plug
881312-049 Clevis
891100-116Bolt 1/2” x 1 1/2”, Grade 5
(Not Available)
901312-066 Spring repair kit Includes item #85-89
911100-276 Bolt 5/8” x 7 1/2”, Grade 8
921312-415 Rigid coulter fork
931312-439 Bushing 5 11/16” long
941100-150 Bolt 5/8” x 9”, Grade 5
952315-261 Bearing
961315-123 Spacer 5 7/32”
975102-037 Nut 1/2”, wheel nut
981190-010 Rim 8”
991192-005 Tire 165” x 65” x 8”
1001190-007 Tire and rim 165” x 65” x 8”
1011315-259 Hub and bearing assembly Includes items #95, 96, 97 & 102
1025100-329 Wheel stud 1/2” x 1 1/4”
1031312-075 Shank Right
1031312-076 Shank Left
1041152-252 Literature compartment
1051333-500 Manual box mount For 7” x 7” bar
1062100-264Bolt 1/4" x 7”, Grade 5
(Not Available)
1071333-499 Strap For 7” x 7” bar
1084108-005Flat washer 1/4"
(Not Available)
1091153-101 Decal Manual enclosure